TW 5 SERIES TANDEM WHEEL- TYPE DISC HARROW
TW72420, TW92020, TW92022, TW972220, TW972222
TW92420, TW92422, TW972620, TW972622, TW72820, TW72822

TW92820, TW92822, TW973020, TW973022, TW73220
TW93220, TW93222, TW973420, TW973422, TW73620, TW73622
TW93620, TW93622, TW74020, TW74022,TW973820, TW973822

DUAL WHEEL MODELS

TW74420, TW74422, TW974220, TW974222,TW94020, TW94022
PAGE 44

TMBT602
@40

HOUSING & BEARING
ASSEMBLY

TMBRTG602R
REGREASEABLE
(OPTIONAL)

Q@ PART # 13630

SPINDLE & HUB ASSEMBLY
PARTS 47 THRU 59

T ORI

(f‘ OUTRIGGER WASHER
USED ON REAR GANG




TW5 SERIES PARTS LIST

REF # PART # DESCRIPTION REF # PART # DESCRIPTION REF # PART # DESCRIPTION
1 11423 MAIN FRAME, TW 51 30 TMB TRUNNION BEARING HOUSING 55 | T-582 OUTER BEARING CUP
11424 MAIN FRAME, TW 52 TMB/R | TRUNNION BEARING HOUSING 56 | T-574 BEARING, 3/4"
11425 MAIN FRAME, TW 53 REGREASEABLE (OPTION) 57 | T-603 SPINDLE WASHER, 3/4"
2 9034 TONGUE, ALL TW5 SERIES 31 T-602 | BEARING, 1 1/8"SQ. (W208PPB12) 58 | T-567 CASTLE NUT, 3/4"
3 T-2665 TONGUE CLEVIS T-602R | BEARING, 1 1/8"SQ.(GW208PP17) 59 | T-577 HUB CAP
4 T1-772 HEX BOLT, 7/8" X 5" GR.5 REGREASEABLE (OPTION) 60 | T-612 WHEEL RIM
5 T-780 HEX BOLT, 1"X 3 1/2" GR.5 32 | T-722 | SNAP RING, 3 1/2" 61 | T-465 HOSE HOLDER, 23"
6 9011 ADJUSTING ROD 33 | 1-91 SPACER SPOOL, 1 1/8"X 7 1/2" 62 | 9979 COTTER HAIR PIN
7 T-509 SPRING, 8 1/2" T-3 SPACER SPOOL, 1 1/8" X 9" 63 7-21 LOCKWASHER, 7/8"
8 T-18 HEXNUT, 1 1/8" 34 | T-OR1 | FOR REAR OUTSIDE GANG 64 T-19 HEX NUT, 7/8"
9 T-698 FLAT WASHER, 1 1/8" T-2 BUMPER WASHER 65 7-34 LOCKWASHER, 1"
10 | T-511 SPRING, 4 12" 35 AXLE 1 1/8" (SEE PAGE 46) 66 T-28 HEXNUT, 1"
11 | 7-510 SPRING HOUSING 36 7-892 | HEX BOLT, 3/8" X 3" GR.5 67 7-24 LOCKWASHER, 5/8"
12 | 11991 |ADJUSTING TUBE FORTWS52 & 53 Q 37 12102 | TUBE HANGER, FOR 3 X 3 BEAM 68 7-22 HEX NUT, 5/8"
9464  |ADJUSTING TUBE FOR TW55 & 51 12021 | TUBE HANGER, FOR 3 X 4 BEAM 69 | 12899 FLANGE LOCKNUT, 3/8"
13 9006 RETAINER STRAP 38 12029 |U-BOLT, 3/4"for 3 X 3 GANG BEAM 70 | T-933 TONGUE JACK ASSEMBLY
14 T-749 | HEXBOLT, 5/8" X6 12" GR.5 11972 |U-BOLT, 3/4"for 3 X 4 GANG BEAM 71 | 15186 SAFETY CHAIN
15 7-918 | PIN, 7/8" X 6" 39 GANG BEAM (SEE PAGE 46) 72 | 15183 PIN (FAB), 7/8" X 5"
16 | 10527 | ROCKER ARM & LINK BAR 40 | 9470 DEPTH CONTROL BAR 73 | 12511 EXTENDED GREASE FITTING
17 9894 WHEEL CARRIAGE, TW51 41 | T-745 HEX BOLT, 5/8" X 5" GR.2 74 11170 11/8"SQ. HOLE FLAT WASHER
11427 | WHEEL CARRIAGE, TW52 42 | 12411 GANG ADJ. BAR TW51 (14 3/4")Q 75 9893 WHEEL LIFT BAR
11429 | WHEEL CARRIAGE, TW53 12419 GANG ADJ. BAR TW51  (153/4")Q 76 | 15349 HEX BOLT, 1"X 6"GR. 5
18 9651 HEX BOLT, 5/8" X 3" GR.2 12413 | GANG ADJ. BAR TW52 (17 3/4"Q 77 | T-606 FLAT WASHER, 1"
19 9892 WHEEL LIFT BAR 12414 |GANG ADJ. BAR TW53 (195/8" ) 78 | 10332 LOCK NUT, 1"
20 T-58 W/CARRIAGE BEARING TOP 4" 43 | 12034 | ADJUSTING LEVER 79 11743 3 X8 HYDAULIC CYLINDER
21 T-57 | W/CARRIAGE BEARING BOTTOM, 4" B 44 | 12055 |SLIDE PLATE TOP, 3 X 3 80 15540 MALE - FEMALE SWIVEL ELBOW
22 T-746 | HEX BOLT, 5/8" X 5 1/2" GR.2 12026 | SLIDE PLATE TOP, 3 X 4 81 | 13068 HYDRAULIC HOSE, 150"
23 | T-7022 | SLIDE PLATE BOTTOM, 3 X 3 45 | 9690 DEPTH CONTROL PIN, 5/8" 82 | TMBT602 | HOUSING & BEARING ASSY.
11421 | SLIDE PLATE BOTTOM, 3 X 4 47 | T-564 SPINDLE, 1 5/8" TMBT602R| HOUSING & BEARING ASSY.
24 T-56 BUSHING, 5/8" X 3 1/16" 48 | T-342 COTTER PIN, 5/32" X 1 1/2" REGREASEABLE (OPTION)
25 T-184 LOCK NUT, 1 1/8" 49 | T-576 SEAL, 1 12" 84 | T-698 FLAT WASHER, 1 1/8"
26 | T-20 LOCKWASHER, 1 1/8" 50 | T-575 BEARING, 1 1/2" (LM67048) 85 SEE AXLE CHART PAGE 46
27 | T-1 END WASHER, 1 1/8" SQ. 51 | T-583 INNER BEARING CUP 86 | 11398 SQ. AXLE NUT, 1 1/8"
28 DISC BLADE (SEE PAGE 46) 52 | T-566 |HUB, (ONLY) NOTE: T-565 SPINDLE ASS'Y 47,48,57,58
29 T-47 END SPACER, 1 1/8" X 3" 53 | T-562 LUG BOLT, 1/2"X 1 1/2"
T7-49 | END SPACER, 1 1/8" X 3 3/4" 54 7-23 LUG NUT, 12" I NOTE; T-5725 HOLE HUB ASS'Y 51,52,53,54,55

PAGE 45




ITW5 SERIES

DISC BLADES, AXLES & GANG BEAMS
REF. #28 DISC BLADES

PART NUMBER HOLE SIZE __ DIAMETTER _THICKNESS _CUTOUT/ PLAIN
2-20138-1 118" 20" 138 PLAIN
2-20138-2 11/8" 20" 138 curour
2-22157-1 11/8" 22" 157 PLAIN
2-22157-2 11/8" 22" 157 curour

REF. #85 AXLES
PARTNUMBER ~ #OF BLADES SPACING LENGTH  THREADED EACH END
11323 8 712" | 581/8" | THREADED EACH END
11324 9 712" | 655/8" | THREADED EACH END
11330 7 9" 593/8" | THREADED EACH END
11331 8 9" 685/8" | THREADED EACH END
REF. #35 AXLES
PART NUMBER | #OF BLADES | SPACING |LENGTH SQ. AXLE HEAD
T-132 1 712" | 26172 | 13/4"SQ. AXLE HEAD
I-133 5 71/2" 34" 1.3/4"SQ. AXLE HEAD
T-141 6 712" | 413/4" | 13/4"SQ. AXLE HEAD
T-142 7 712" | 49 1/4" | 13/4"SQ. AXLE HEAD
I-13 4 9" 31" 1.3/4" SQ. AXLE HEAD
T-14 5 9" 40" 1.3/4"SQ. AXLE HEAD
T-142 6 9" 49 1/4" | 13/4"SQ. AXLE HEAD
REF. #39 REF. #39
3 X3 GANG BEAMS 3 X4 GANG BEAMS
PART NUMBER _LENGTH PARTNUMBER __LENGTH
12292 41" 12297 56"
T-635 48" 12299 62"
12295 51" 12300 66"
12296 58" 12303 70"
12301 74"
12302 77"
17559 80"
12304 34"
12305 87"
12306 93"

PAGE 46




